& WASHER .£72235~ 2x®

Section: 11

Washer Parts




SWD C-Series Accessories T-350

Key Description

& Hose, Water Supply 3/8” I.D.

Part Number

9990-027-011

Qty

* Washer, Inlet Hose (furnished)

8641-242-000

& Strainer, Inlet Hose (furnished)

9565-003-001

* Sealing compound

8538-151-002

& TORX#20 Driver

8545-051-002

* Special Tool For Removing Coin Acceptor Mounting Screws. (T-10 Torx)

8545-051-003

& Flow Restrictors (in dispenser )

9475-002-003

* Battery 3V Lithum (used on Control PCB)

8612-001-001

& Coin Bearing & Seal Kit

9732-219-008

* Mode Light Support

9635-022-001

RlRrlRrlwlRrRr]l~ININN

Wiring Harnesses Parts

Key Description

Part Number

Qty

1 Add Bleach Light, (Wiring Harness included) 9794-001-002 1
2 Wiring Harness, Door Lock P15/P4 9627-816-002 1
3 Wiring Harness, Optional Relay Board (Soap Injection) 9627-835-001 1
* Wiring Harness, Optional Relay Board to Soap Injection terminal block 9627-799-002 1
4 Wiring Harness, Drain,Thermo,Door Gear Motor P17 9627-820-002 1
5 Data Cable 9806-015-002 1
6 Wiring Harness P20/P21 9627-818-002 1
7 Wiring Harness P8/P16 9627-819-001 1
8 Wiring Harness WaterValve/P19 9627-795-004 1
9 Wiring Harness LED PCB 9627-797-001 1
& Wire Yellow Jumper (water valve) 8220-123-001 1
* Harness Power Terminal Block 9627-747-003 1
10 Harness-Extention, Transformer 9627-826-001 1
12 Harness-P5/Pressure Switch 9627-823-001 1
ks Circuit Breaker 7 AMP 5198-211-002 1
* Wiringlabel-schematic 9506-822-001 1
& Lock, Run/Program w/Harness 8650-027-001 1

Part # 8533-104-001 8/21




10

143

Part # 8533-104-001 8/21




144

WNS350XA Rear View Access Parts Group

Part Number

Key Description

1

Drive Motor, 3 Phase (Inverter duty)

9376-307-001

Qty

1

2 Rod, Motor Mtg 9497-222-002 1
- Screw 3/8-16x1 9545-029-005 1
* Lock Washers 8641-582-014 1
3 Motor Bushing (Rubber) 9053-082-001 2
* Clamp-Worm, 316SS, 1.5" (for Rubber bushing) 8654-117-019 2
4 Strap Bracket, Motor Tension 9029-206-001 1
* Nut, Strap to Motor 8640-413-002 1
& Washer 8641-581-006 1
5 Spring, Belt Tension 9534-319-002 1
Pulley, Motor 9453-180-001 1

* Set Screw,Sq.Hd(motor pulley) 9545-028-015 2
& Tolerance Ring 9487-234-001 1
Pulley, Driven 9453-168-005 1
Screw 1/2-13x1/1/4" 9545-017-009 1

* Lockwasher 1/2" 8641-582-016 1
& Washer, Flat 1/2" 8641-581-026 2
7 Drive Belt 9040-079-004 2
8 Channel, Rear 9081-182-001 1
* Screw 9545-008-026 4
& Nut, Spring 8640-399-007 4
* Hose, Overflow to drain 9242-449-002 1
& Clamp, Hose overflow to drain 8654-117-009 2
Hose, Overflow Vent Top 9242-463-005 1
Clamp, Hose Vent 8654-117-014 1

10 | Vacuum Breaker ALL 9610-001-001 1
11 | Bracket, Vacuum Breaker 9029-275-001 1
12 | Screw, 10B x 1/2 9545-008-026 4
& Vacuum Breaker Cap (Red) 0935-135-002 &
* Hose-injectorassembly 9242-461-001 1
13 | Injector assembly soap 9883-015-001 1
* Cap-injectorassembly 0935-127-001 1
& Hose-injectionasy,2"diameter 9242-462-001 1
* Plastic Plug 7/8” Electrical Connection 9456-041-006 1
23 Panel Assy., Back 9454-940-001 1
* Screw Panel Mtg.#10Bx1/2" 9545-008-026 10
3 Screw Panel Mtg.1/4Bx3/4" 9545-030-002 2
* Nut, Spring 8640-399-001 8
14 | Hose, Pressure Switch 9242-175-007 1
* Clamp, Pressure Switch Hose 8654-117-015 1
15 | VFD Delta “E” drive 208-240 volt 9375-032-014 1
* VFD Cooling Fan 9189-013-001 1
53 Braking resistors (200 ohm) 9483-004-002 2
16 | Bracket assembly (drive mounting) 9029-119-002 1
& Screw, 10B x 1/2 9545-008-026 6
* VFD, MS300, V4 9375-034-011 1
& VFD Cooling Fan 9189-015-001 1
* Data Cable, MS300, V4 9806-026-003 1

Part # 8533-104-001 8/21




13

Part # 8533-104-001 8/21

145



© WASHER -4£72% = 2x®

READY
FORUSE

146 Part # 8533-104-001 8/21



Cabinet and Front Panel Group

Description Part Number (014
* | Panel, Right Side-Painted 9989-586-002 1
* Panel, Left Side - Painted 9989-587-002 1
* | Strap assy-studs 9966-020-001 4
* | Shim-Side Panels 9552-047-001 2
* | Nut-hex 1/4-20unc,2b 8640-414-006 8
1 Panel Assy, Front 9989-589-001 1
* | Trim Edge Protector 9578-092-005 1
3 Bumper Loading Door 9051-055-001 1
* | Nut 1/4-20 8640-414-003 1
4 Screw, 10bx1 3/4 9545-008-014 6
* | Washer Finish 8641-585-001 6
* | Nut, Spring-To Front Panel 8640-442-001 6
5 | Label, Door Opening, Black 8502-757-001 1
6 | Label, Risk of Injury, Black 8502-759-001 1
7 | Nameplate Decal, Control Panel, Black 9412-239-001 1
8 Button, Push Control, Black 9035-062-003 1
10 | Panel Top, Front, Painted 9989-590-002 1
* | Screw, Hex, #10B x 1/2 9545-008-026 12
& Cover Top Rear 9454-939-001 1
* Screw, Hex, #10B x 1/2 9545-008-026 4
11 | Lock-Run/program w/harness 8650-027-001 1
12 | Soap Dispenser Assembly, Complete (Does not include lid) 9807-087-001 1
* | Soap Box mounting Gasket 9206-425-001 1
13 | Lid Assembly soap box 9987-104-001 1
o Lid screws #10-32x1/2 SS 9545-012-017 2
* | Nut Hex Elasticstop #10-32 SS 8640-413-006 6
kS Bracket Soap box mounting 9029-122-002 1
* | Softner siphon tube (plastic) 9574-252-002 1
* | Flow restictors 9475-002-003 3
14 | Label, Dispenser Instructions, Black 8502-745-001 1
15 | Door, Lower Service Assy 9960-286-008 1
16 | Handle, Lower Service Door 9244-086-006 1
17 | Screw, 10bx 1 3/4 9545-008-014 2
* | Washer Finish 8641-585-001 2

Part # 8533-104-001 8/21

147



148

WNS350XA Cylinder, Seals & Bearings

Description

Bearings and Seal Kit

Part Number

9732-219-008

Qty

Housing, Bearing- Assembly (items #2-#6)

9803-179-003

Cylinder Assy

9848-121-001

Tub and Cylinder Assy.

9869-037-001

1

1
2 Housing, Bearing 9241-169-002 1
3 Bearing, Front (LARGE) 9036-159-008 1
4 Bearing, Rear (SMALL) 9036-159-009 1
5 Spacer, Bearing 9538-158-001 1
6 Ring, Bearing Retainer 9487-238-001 1
8 Seal, Large 9532-140-009 1
9 | Seal, Small 9532-140-003 1
10 | Ring, Seal Mounting 9950-042-001 1
11 | Tub Back Mating Ring 9487-261-002 1
12 | Bolt 1/2-13x1 1/4” Tub end of bearing Housing 9545-017-009 6
12 | Nut 1/2-13 8640-417-005 6
* | Washer 8641-581-034 6
13 | Support Arm Assy, Bearing Housing 9991-057-001 6
14 | Bolt Pulley end of bearing housing, 3/8-16x1 1/2" 9545-029-003 6
& Nut, Flange Locking 3/8” 8640-415-004 6
15 | Pulley, Driven 9453-168-005 1
16 | Ring, Tolerance 9487-234-001 1
17 | Washer 1/2 8641-581-026 2
18 | Bolt 1/2-13x1 1/4” 9545-017-009 1
19 Lockwasher 1/2 Ext. tooth 8641-582-016 1

1

1

1

Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

Part # 8533-104-001 8/21




149

Part # 8533-104-001 8/21



150

Door Lock Assembly

Key Description

Part Number

Qty

33 | Lock Assy, Complete (#1-22)(includes #1 thru #22) 9885-024-001 1
1 Plate Assy, Door Lock 9982-346-001 1
2 | Washer, Flat 8641-581-030 1
3 Actuator, Latching Switch 9008-005-001 1
4 Pawl, Locking 9732-346-002 1
5 Washer, Spring 8641-569-003 1
6 Ring, Retaining 9487-200-004 1
7 Bracket Switch 9029-163-001 1
8 Nut, Hex 10-32 UNF 8640-413-002 2
9 Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1” 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8” 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8” 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
& Spacer Sensor 9538-182-001 &
* Shim, Door Lock, Thin 9552-037-001 AR
& Screw, Lock mtg 1/4"-20 x 3/4" 9545-018-014 3
* Lockwasher 1/4” Ext tooth 8641-582-007 3
& Door Stud Pin, 3/16" x 3/4"” 9451-181-004 1

10

33

Part # 8533-104-001 8/21




Gear Motor Door Lock Assembly

Key Description T350 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-017-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-199-001 1
2 | Bracket Assy, Slide - Unlock 9985-196-001 1
3 | Bracket Slide Lock 9029-278-001 1
4 Spacer, Plastic 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24v 9586-001-003 2
7 | Spring - Extension 9534-350-001 1
8 | Motor & Gear Assembly 24v 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 4
11 | Screw hxwshdsl, 10-24 - 1.25f, ctd 9545-046-007 4
* Rod, Door Lock 9497-225-014 1
* | Harness, Door Lock/Drain, P17 9627-820-002 1
* | Screw 10ab x 3/8 9545-008-024 3
* | Bracket assy- Mounting Actuator 9985-198-001 1

Part # 8533-104-001 8/21

151



152 Part # 8533-104-001 8/21



WNS350XA Loading Door Group Part

Key Description Part Number Qty

Loading Door, Complete #1-10 9960-308-001 1
1 Loading Door, Ring (180 Degree’s) 9487-264-002 1
2 Gasket, Loading Door 9206-411-002 1
3 Window, Loading Door 9635-018-001 1
& Shaft Assy, Locking (includes 4 thru 7) 9913-134-003 1
4 Shaft, Door Locking 9537-195-002 1
5 Cam, Locking 9095-040-002 1
6 Pin, Groove (1 1/4) 9451-181-005 1
7 Pin, Groove (3/4) 9451-181-004 1
8 Spring, Lock Cam 9534-360-002 1
9 Handle, Door 9244-091-001 1
10 | Pin, Door Handle (groove) 9451-181-005 1
11 | Screw, Loading Door Mtg (5/16" TF) 9545-056-002 3
* Shim, Loading Door Hinge, Thin 9552-037-001 1
12 | Door Hinge Assembly Mounts to Tub Front 9955-030-001 1
* Screw, Hinge Mtg 5/16" -18x 3/4” 9545-014-009 3
& Lockwasher 5/16" Ext tooth 8641-582-009 3
* Wiring Harness doorlock safety Switch Assembly 9627-816-002 1
i Wire Assembly Door Close Switch, Red 17" 8220-063-025 1
* Wire Assembly Door Close Switch, BLK 17" 8220-063-026 1
13 | Leaf assembly, Hinge Top 9845-008-001 1
14 | Leaf assembly, Hinge Bottom 9845-005-002 1
15 | Switch Door Closure 9539-492-001 1

Part # 8533-104-001 8/21

153



Drain Valve Group Part # by Model

Key Description Part Number Qty
1 Valve, Drain (includes #2 thru #11 9379-199-002 1
2 Body, Valve (w/ball) 9064-068-002 1
3 Motor & Gear Train (complete) 9914-137-019 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-340-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1

p p g- p
2

154 Part # 8533-104-001 8/21



Water Inlet Valve Breakdown

2

Key Description Part Number QTY
* Valve, Water Inlet (includes 1 thru 6) - Invensys 9379-183-013 2
1 Screen, Inlet end of valve 9555-056-001 2
2 Coil Assy., 24 V Invensys 9089-017-004 2
3 Diaphragm Invensys (EPDM) 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 2
5 Armature Invensys 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 2

Part # 8533-104-001 8/21

155



156

WNS350XA Chassis and Drain by Part #

Key Description Part Number Qty
1 Base Assy,Frame 9945-147-002 1
* Outer Tub Assy 9930-172-001 1
S Cylinder Assembly, (Includes Spider) 9848-121-001 1
2 Back Ass'y, Tub 9962-016-001 1
3 Bolt, 3/8-16" x 1 1/2"” Tub Back to Tub 9545-029-003 16
4 Nut, Flange Lock 8640-415-004 18
& Ring Assy, Tub Mtg-Front 9950-057-002 1
* Bolt, Top Front Ring 1/2" -13 x 3" 9545-017-012 1
w Nut 5/8" 8640-417-005 1
5 Ring Assy.Clamp Tub Mtg.- Rear 9950-046-001 1
6 Bolt, 1/2-13 x 1 1/4 Tub & Rings to Base, Front & Rear 9545-017-009 4
7 Nut, 1/2-13 Wizlok 8640-417-005 4
8 Hose, Overflow 9242-449-002 1
9 Clamp 8654-117-018 2
10 | Tube, Over Suds 9242-463-005 1
* Clamp 8654-117-014 1
11 | Hose, Tub to Drain Valve 9242-468-001 1
12 | Valve, Drain 9379-199-002 1
s Screw, Valve to Bracket 1/4x3/4 9545-030-002 2
13 | Hose, Drain Valve to Tube 9242-451-002 1
& Clamp, Hose (Drain Valve to Tube) & (Drain Hose to Valve) 8654-117-009 2
* Screw Tube (Bracket to Base 1/4B x 3/4) 9545-030-002 2
14 | Tube Assy, Drain 9915-132-002 1
15 | Hose, Vacuum Brkr. to Tub 9242-458-001 1
* | Clamp 8654-117-015 2
16 | Hose, Pressure Switch 9242-175-007 1

Clamp

8654-117-009

Part # 8533-104-001 8/21




157

Part # 8533-104-001 8/21



158

Electrical Components, Control Trough

Key Description Part Number 014

1 Trough Assy,Controls 208-240 volt 9857-231-001 1

Trough only 9839-018-001 1

Transformer, Control (208/230/60 Hz In 24 VAc Out Volts) 8711-004-004 1

Wire Assembly, Red 28" 8220-062-025 2
& Screw, #10B x 1/2 9545-008-026 4
* Lockwasher Exttooth #10 8641-582-006 4
* | Wire Assembly, BLK/RED 8220-001-230 1
* Wire Assembly, BLK/BLUE 8220-001-231 1
3 Terminal Block Assy, POWER 9897-026-004 1

Screw, Mtg 8ABx1/2" 9545-045-012 2
& Harness-extention, Transformer 9627-826-001 1
* Screw, 8B x 1/4 9545-045-001 2
& Lockwasher-External Tooth, #10 8641-582-006 2
* | Wire Assembly, P12, Red 7" 9631-381-018 1
4 PCB assembly Relay Main 9473-006-001 1

PCB support 3/8 edge Holding 9548-285-001 10
& Wiring Harness, Door Lock P15/P4 9627-816-002 1
* | Wiring Assembly Yel. 32" P14 & P13 8220-064-023 2
5 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
6 Wiring Harness WaterValve/P19 9627-795-004 1
7 Wiring Harness P8/P16 9627-819-001 1
* Wiring Harness P20/P21 9627-818-002 1
8 Sensor-Pressure Switch 9732-315-001 1
9 Harness Assembly, Pressure Switch 9627-823-001 1
10 | Wiring Harness-Main 9627-914-002 1
11 | Transformer 8711-010-003 1
12 | Optional Relay board 9473-007-001

6 7 12 8
4
1

10

Part # 8533-104-001 8/21




Electrical Components, Upper Channel

Key Description Part Number (014
1 Terminal Block Assy, POWER 9897-033-002 1
* | Screw, Mtg 6ABx3/4" 9495-031-010 2
2 Strip, Terminal Marker 9558-025-001 1
3 Terminal, Lug-Solderless (Ground) 8652-134-001 1
& Screw, 10-32TTx1/2 Green (Control Trough) 9545-008-027
* Wiring Harness Power Terminal To VFD & Control Transformer and ground wire 9627-747-003 1
4 | VFD Delta drive 208-240 volt 9375-032-014 1

Cable, Data Communication 9806-015-002 1
* | VFD MS300, V4 9375-034-011 1
* | Cable, Data MS300, V4 9806-026-003 1
& Wiring Assembly Yel. 32" 8220-064-023 2
5 Braking resistors (200 ohm) 9483-004-002 2
& Wire Assembly-Jumper, BLK (Breaking Resistors) 8220-117-002 2
6 Circuit Breaker 5198-211-002 1
7 Terminal Block Assy, Injector 9897-032-002 1
8 Strip-termmarker 9558-028-002

Screw-pnhdtorx 4bx5/8 ss

9545-053-002

Part # 8533-104-001 8/21

159



160

Front Panel Control Group

Key Description

Part Number

Qty

& Nameplate,Control Panel Black(one piece) 9412-239-001 1
1 PCB assembly Control /Display 9473-004-010 1
& Spacer Pushbutton (Micro) 9538-192-001 1
* Retainer Pushbutton (Micro) 9486-158-001 1
& Nut Hexelasticstop #4-40 8640-424-002 2
* Pushbutton Control 9035-062-003 1
* Spacer Plastic #6x9/16 9538-157-018 5
* Nut Elasticstop #6-32 8640-411-002 4
< Nut-Hexkeps, #6-32 8640-411-003 1
2 Harness LEDPCB 9627-797-001 1
3 Harness Doorlock, Switches 9627-816-002 1
4 PCB assembly Mode lights 9473-005-001 1
* Spacer Plastic #6x9/16 9537-157-018 2
* Nut Hexkeps #6-32 8640-411-003 2
6 Door Locking Actuator 24 volts 9892-017-002 1
* Hex Nuts (mounting gear motor to control) 8640-412-005 4
7 Battery 8612-001-001 1
8 Add Bleach Light (Wiring Harness included) 9794-001-002 1
9 Lock Run/Program With Harness 8650-027-001 1

Part # 8533-104-001 8/21




Labels and Diagrams

Key Description Part Number (0147
k3 Wiring Diagram, OPL 9506-822-001 1
1 Label High Voltage Warning 8502-614-004 1
&3 Cover controls 9074-267-001 1
2 Label Fusing & Installation 8502-619-004 1
3 Label Warning Risk of Injury Black 8502-759-001 1
4 Label Warning Door Opening Black 8502-757-001 1
& Booklet Owners-operators 8514-283-001 1
5 Label, Dispenser Instructions, Black 8502-745-001 1
6 Cover-Motor Control 9074-268-001 1

WASHER . £//2%%% " 5x@

Part # 8533-104-001 8/21

161



Schematic for 60hz opl Washer

iring

W

(3 (3
/HO9 Hd¢—1L AO¥Z—80¢ OILVINAHOS
i oz o 2 LA
AO¥Z-80Z “1dO0 NOIS3IA MOVLS #0Z a3l QUN_\V_I_M_ nd
¥d100—-228—9086 N/d Mmuun_m =74 A (=] T—ca—TI% o0yd
8-7d HA — 8-¢td dlﬂ|ﬂmL. >
b B HEen— e o T2 o .
T = H = = TYWION
o [ A G-Ed S R e R s
o [F-7d HA  b-td = . o HOLIAS AT
W [T HA __ €¢d = lins, v WY¥D0Yd
2=7d HA  c-td 3 8=ca 550 590 /3ONYATY
T=7d 7P = HOIH | 4 2€ aidva
wid RE o ﬂ_u e — A3A LHM
& Ve
q@ 0337990 ) =
I
—2d (3
J 2 Qz=sra i Z=t2d 3 £=2d
4 T39/578 9-01d m = N = v=2d " 1HA anon (3
- = =
a33/990 v-01d < [F-Sid IHM __ v-tcd - SLLYM 001
wznm_www_ww_no e it 5 —t=fzd - . SWHD 091
NOLLoSPNT 2 W [2=51d 3y 2-t2d o I o
IA/NO T3A/NIE T-CTd ng Ttad ® — =
n-ry [ ¥=9d i A SLLYM 001
£-9d SWHO 091 el =
N AN 3A/NI] = m
IATYA o L B 19 o
NIVYT IAY el M
HINAOISNYAL 24 9002 3A =
i md ” Nmoa-dats | AL IALIT mm = =
T 3INTYA | IAm AONINO3A
$ALYA @00 =714 6-91d O¥0/IAA __6-8d T7d 03§ NI Ave| 3 SIW JIEYINIA ©) 134
= = 9=Zd T NIS AT 3 NeE W3LSAS
7=91d __13A/039 __7-8d 3 TN M IALNT
AR S-6ld| = [3791d 9d0/03d  9-8d S-Zd 13k 10 Ace| 3 W SDLON3804-0 NNV
= = . 3 TAA
RETS = 3919 03/IAR__7-8d pmId T AET |3 wor s €1 21 11 (D] . e conanoaus 3aveva
1# 3INVA o [EJWd _@38/080  €8d T=ld 03 A¥e T o
[@=9Td _n1a/090 -8
o £ [Toe TN e = I
RET S 530 el > e T R 1O oA 1AV
24 INTA — — TR AV o]
¥3LVA LOH PO0Sd g v-Ted T3371HR 9041l L
I [Foed —iam TTd| 5=vd_ 9d0 b T
@ IAOW3S AOT SIW
Mg U TII/IAR &=71d ae vIA
SOLOW £1d 134 BETN WOW WOW
X007 ¥00a ECIREN RENN Woa Woa
SERGN] ' G| WOa WOa
A
SO0INN &
eid HILIAS CATIND Hd €
2# ¥OLYNLOVOWIIHL ol woiras m Q3HOLYT ¥00a / N
o % n1a/990 O|g3o07 dooa x ._. ._. o
T# A0LYNLOVOWNIHL a3 o Q =
|
HOLIAS —
@3s070 ADoa | HINAOASNYAL m N 2
I
HOLIMS 03007 ¥00a A = J0INGO S
N 2x MEAl na>a A\
AV2 ¢ o
NIg AbS NI AP ¢_[11]A002 r
anL @100 — 19 IXC] @39 Ave 03 > [a3d] aog IX TT AOE2qaE T
¥INALIOS a100 - 2D | g 3
gnl 10H — LH oA N
dv0S 10H — ZH
REIN/ _l _3snd I_
31YN3LWY

Part # 8533-104-001 8/21

162



Diagram for 60hz opl Washer

iring

W

ZHO9 ‘Hd¢—1

X —XAZL

‘NOYZ—80C  WVHOVIA ONIYIM

SHOIVNLOY APZ ‘IAING JA ‘SSTAIXE
A0¥ZT—08Z “1d0 NOISIA YOVIS #0T
¥d100-228-9056 N/d

8nl 410 - 13
¥3IN3L0S d100 - 2D

1IIIIIIIIIIIIJ

ov0s 18l = 2ff

HINHOISNVHL
NMOd—-d31s

g
it
LT
6id
9id

T e

NYA90Yd

l /30NVAQY
"

AVI3Y NIVA

Q¥Y08 LNOYIQ_G3LNINd
0zd
1
E
N

wo WL
ERESle
mn_
<
v 14
«d TH
SE vV
o9 a
w
22 2
B a
S wod
N
vw 1110 O+
¥ N[O O
Qe —
ano

m me
X mz o ZX

YINJOSSNVAL
TOY¥INOD

[ A
A0EZ  ADOZ

T
-

ﬂ
|
|
|
_ s
|
[ |

| |

|
[ |

|

|
|
|
|

[¢ S——— —y——— —y—

H3TIONNCO-0OIN =2

Q¥v08_LINOYID GININd 1

O READY FOR USE
DISPLAY
O TIME REMANING

PUSHBUTTONS

DOWN UP  START  STOP

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

YOSNIS JHNSSI¥d

ﬁ

Qqyvos
d
0

LINJYIO_A3LNIY

AV13d IWNOLLd
Sld

2818 aan
® o
non _
2007 0

—
SSSSITTININNNTY

ARG 700 |31

UG0S om 3 11
e SN IR —
"2 [
w |
-

[

|

HONOYL TO¥INOD  ‘NOILYOO1

azu 4I_ ﬂl

71—
1L— ® 3AIVA
HOLOW NIVaQ

Xove  NOILYOO1 — wolLog "zo_._.<001_—
N NN L I I N S - —_——

HOLON
X001 ¥00a

LED PRINTED CIRCUIT BOARD

(] (o] (o I 9 (&)

FLUSH PRE—

FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

INO¥4 d0L  ‘NOILVOOT

IIIIIIIIIIIIL

163

Part # 8533-104-001 8/21




SWD T-350-12 V4 Diagram

ZHO09 ‘Hd¢—1 A>O¢leow NVYHOVIA ONIHIM

= —X¥A~ZL—"XOSESNM
SHOLVNIOV AvZ '3AINQ 4A ‘SS3YdX3
AOYZ—80Z “1dO NOIS3IA NOVIS #0Z

¥d100—-L06-9056 N/d

1IIIIIIIIIIIIJ
HOLIMS A3X

L
|
|

YINHOASNVAL
NENVENT NMOQ—d3lS
1NoMID
v £ _m _m
3sna [ —

ALTERNATE
|

INJECTOR
CONNECTIONS
Qom«@d
[e](ej{e]{o](e](e] ¢}
Q[?[?[?I9[°]0
3
g
158
—

W00 kel _ |
ST
o
%% IX  mz X
| HINHOASNVAL
& T04IN0O
AR oA
AOEZ  AOOZ
3
a33/18
.-N»\:L

g | R v

Flid
—zid

ney =01
ey —10]

_dua.”_n_n

9id

O READY FOR USE
DISPLAY
O TIME REMAINING

AV13d NIV

Q¥V08 LINOMID_G3ININd
0zZd
1

START  STOP

Q¥Y08 _LINOYID GAINd 1o
43TIONINOD-ONOIN

PUSHBUTTONS

[v] [] [¢] [O]
DOWN  UP

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

—

HONOYL T0HINOD  :NOILVOO1
- . S S e e -

YOSN3S 3HUNSS3Ad

oLd

ayvog

1NJ¥I0_03LINNd

Sld

AVI3Y TYNOLLDO

OR/
A

WASH WASH RINSE RINSE SPIN

INDICATORS

@ 0
FINAL

A

LED PRINTED CIRCUIT BOARD

(€} (9
FLUSH PRE-

i

QOIS (@
F1ev0 |x

— - ®
— e R el

|
|
I -

3AVA
NIvaa

0

AovE  NOILYOO1
el ) I

NOLLOg  ‘NOILYOO1
- . -

MG FfC 71

30¥04-9 WNNIXYW ¥O4 ININLSNraY
3A¥A AONIND3YS ITBVIRIVA

HE]
53

HOLOW
007 ¥00a

n
439/9490
ma/940

A0 AOOINN
SYOLROVONEHL INOM4 dOL  NOILYOO1

rIIIIIIIIIIIIL

Part # 8533-104-001 8/21

164



SWD T-350-12 V4 Schematic

(4 (4
/HO9 Hd¢—1 AO¥C—80¢ OQILVWNIHOS
X~ —XPA~Z1—"XOSESNM na/nd
SYOLVNLOV A¥Z ‘IAINQ 4A ‘SSIXI nuw_\v.._ﬂ nd
AOYZT-80T “IdO NOIS3 MoviS #0Z I 1
dd100-£06—9056 N/d m_m«u._m 6-7d I 6-td T=5d T3X 208
8-7d THA  8-td =
Fed LY = @ £2e B — £=Cd_ 590 Bn._HNN a3y S
= - LHM - =
g R T M-mnw_ - 90| 12 = T %< TYWNON
o [v=id THA  ¥-td e HoLIAS HOLIAS A3A
W [E-Zd IHA ___ t£-td = SholIRs vy WYHOOHd
c-L[d 1HM 2-€d ) 8-0d  oag 530 /3INVALY
T-7d THM T-td >0 HOIH o€ Idvy
Wio g e ﬁ_v e Jvlm 34 LHM
[e9)
: =B
=2 a3d
el
R QS z=cia T[4 L€ O €-2d
T39/5g 90| o = = v=ed T IHR anion (3
Sy SYissie] 51 S—tad aa]
039/590 ¥-01d $=Gld Eﬁ'ﬂn; =
mznm_wﬂw_ﬂmnu £0ld] & & [£Sd Na9 E€ad|  »
NOILD3rNI = N1€/930 @ o-Gld a3y c-€ed % o=cod )
JA/NO REYVANEE 1-GId nig 1-€2d 3 \auu a._H:v_m_M._aS =
=
. 1-ry
TIA/NSG] =
3IA/ND
N T ’
”._DH.,_M_\HW NET %u 1-ry o m
N
RS ENNTENE 2y 9002 <
T - e - NmDO-d3Ls | (M) 3NN o
T 3NTIA —~ — | IAM AININOINA
sz =714 =54 9d0/IAA _ 6-8d 2-7d 03T N9 AvE| 3 ] o JIEYINGA @
| 9=Zd M NIS A 3 W3ILSAS
7-91d _13A/039__Z-8d 3 TN M IALNT
e# 3NTA S-6ld| — [9-91d odn/a3  9-8d S-Zd TIK 13 AE2| 3 Waa S0L0W
¥3LYA 0700 = vZd TTE ATE % LHN a1 1 ® 305 raniannav
34 Naeed 3y = vHoE 438/1HA vuwm T=7d 039  AbS > WL OTW = 3AMQ AONINOIN TIEVINVA
1 3INTIVA — €-91d 033/930  €-8d v v v
¥3LYM LOH 7 [E91d_nia/o80 _2-8d 23 3 .
_ T=oTd TIA/NST T84
TR et 530 SICI I v ] 08 LAY
A N STE v-12d T-vd 033/ 10/ oop1l ENEE I
o [Toad AN 1-Ted 9-vd  9a0 804 ST A
w EAUTEN AOT SIW
VL LTI/ IHR 2ar ] s yIW
e JOLOW H._ €1d T34 34 WIW WOW
%007 §00a IACEREN q3A Woa Woa
! S1d 0an | 940 LW haa
(=]
AJ07INN " HOLIMS
2# ¥0LYNLOVOWYIHL eld - LIS m a3HoLY ¥ooa (AIND Hd € J3A/N¥D
9 / = =
tre V7o S|aaoo1 w3 x T Te
T# HOLYNLIVOWYIHL G = 8
HOLIAS O Aol e %
a3s010 ¥000 | YINNOASNYHL o o i
r| = 0¥ INOD ) ) e 2
HILIAS 13007 ¥00a m > SRR
rEE 2x 21 nasa iR
Ab2 )
NI¥ Ab2 n NIY b2 ¢ [T1}Ao02 X
A¥2 3 Ave a3l S T3] a¥xdg 1Ix 17 AOE2 TG T
i3t PR - 8 e | 5
| "Iinoeo | =}
8nL 10H — LH -~ ~N
dv05 I0H — ¢H

165

Part # 8533-104-001 8/21




Notes

166 Part # 8533-104-001 8/21



Section: 12
50 Hz Washer
Models

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Part # 8533-104-001 8/21

167



Key Description Part Number Qty

1 INFORMATIVE-WNS350X_-39_V_X 6102-018-356 1
2 LABEL-BLANK,ONEACROSS(CARTON) 8502-669-002 1
3 LABEL-WATERMARK 8502-777-001 1
4 INSTRUCT-TRANSFORMERCONN,50HZ 8507-449-002 1
5 MANUAL-OPERATORS,WNS350,50HZ 8514-283-002 1
6 DRIVE-DELTAE,350SWD23#,180GOPL 9375-032-020 1
7 WIRINGLABEL-SCHEMATIC/DIAGRAM 9506-824-001 1
8 WIRINGHARNESS-POWERTERMINALBLK 9627-747-006 1
9 HOSEASSY-INLET,BLACK,1/2 9990-027-014 1

168 Part # 8533-104-001 8/21



Notes

169

Part # 8533-104-001 8/21



Schematic for 50hz Washer -39

iring

W

3 3
/HOSG Hdl A0%C OILVINAHOS
i e e ]
AOFZ “1d0 N9IS3IA HOVIS #02 fich] nuw_\v_._w_ ne
¥d100-¥28—-9056 N/d Mwuun_m 5=7d M G=td - T3k 90dd
5-7d HA — B8-Ed |NAm|numL. pa—
o [ [ HA _—Z-td t—cd o0 mno1 128 ey P
Ev:m = 5-7d HA — 9-td e e TUWAON
- [&Zd A G-td S5 s ENJRAN
(@} v-7Zd v-td EETE HALIAS o—— HOLIAS A3
W [TZd At = puns va WY3008d
=zd A otd =  Eeemme 598 /3INVATY
73 AR TFEd] HOIH ] ,2€ a1dva
WOD T e ¢ T e T34 LHA
& e
T T39/590 e =24
S [
3 =
T = QL z=51a I tad S mummm_
T39/5a 90| oo = = LHA JOLOW @
=2 e—csa
038/090 7014 7=Sd _iam ¥ SLLYM 001
mznwﬂ.ﬂamno £=01d| & & [t=o1g Ny £-t2d - ) SWHO 091
- md/930 W [ESd a3y 2w O =
NOLLOIPNL T TIA/NSE Tl e eed| O b A a
G "4 &
£5d
. I AT
T T3A/NTE = ¥ ¥
N 3A/ND A =
IATWA e 28 16 o
NIVYa IAY el M
AIWAIDASNYAL 2 9002 BERS 3
T b NS&/ 1A = e = NADT-d3LS Hn» Aot oot o T r
T 3NTWA -
HIL9A 0703 -21d 6-91d DAI/IAA 6-8d 2-Zd 138 NI§ AvE| 3 e B Tavivn (D ELS
= TIA/QI8 - 9-Zd T NIF AT ™3 WOW zw%mm
o2 A S6ld| _ [9-91d o¥n/u3d -84 573 T 10 AEE| 3 Sl e HDLON0I-0 MY
= =z 3 AR
ST W e = 99 (@/IR b8l e 3 WOT I a1 11 @ L e iodnoss T
I 3INTWA _|m|mﬂ. S ) N Y TZd 13 AR S
¥3LWUM LOH fo [E91d nTE/osD 2ed 2 2 A
et T=9Td TIA/NgE 184
=X BE] T-61d m g
A v02d S| v-1ed BSZNENALL.
S [F0gd IAm T-Td 9-vd~ 9d0
lve)
-
ma Lo TR IR 5713 o T -
¥1d 73 a3A
%007 d00a
STd oa0 | oen -
07NN o1 u HILIAS
2# J0LYNLIOVOWNIHL % HOLIMS .V Q3IHILYT ¥OoOoa
T
AN 7 S| a0 aog 3 x
T 4019N10VONIHL G =
HOLIAS O &
@3S0 000 | YIWADASNYAL =)
I
HILIAS @301 ¥00a a > 108.INGO = .
EE exX 21 ol T
I
NG w =]
NIS AVS NIS AbS ¢ ] TT]A002 3
” I
oL 000 — 15 INZ] RSl B [E2) (R T7 AOE2 aoviE RS
¥INILIOS 4100 - ) | s
SIATVA 3LV L _3sni
ETN TR

Part # 8533-104-001 8/21

170



Diagram for 50hz Washer -39

iring

W

ZHOS ‘Hdl ‘ADEC  WYOVIQ 9

X7 —XTAT6£-VXOSESNM
SYOIVNLOY AVZ '3N¥Q A 'SSTAX3
AOSZ “1dO NOISIA MOvIS #0T

4d100—+28-9056 N/d

NIFIM

1

SIATVA d3LVM YINJOISNVIL

Flid
—32Zid

6id

Lid

£id

—vid

id

AVI3Y NIVA

I i

Qyvog LINJYID J3ININd
02d

=

=
_dma.”_m:_
[

FENVENT:] NMOQ—d3LS
LIN0YID
5] div £ W _m ma
z 3sns [ = —
WV £
[
2 —|
0 1400 |
mm N._ﬂ [eN) —
= oMoz, -
mm 810 Ot o«o/ —
Y=z 9o otmemm
ZZz
28 oo ] ]|
S woo [0 o+—mr—H# i
= —
N ST
VW X wmz X
go YINHOISNVL
QL e — J04INOD
o 8 RIS A
INOEZ  ADOZ
: [ -
13L/N¥S _
a3y/8e

HOLIMS A3X
AYH908d
/30ONVAQY

aldvy

1L

Qavog LINJHI0 Q3NN
YITI0YLNOO—OHIIN

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

O READY FOR USE
DISPLAY

[+] (] [o] [O]

O TIME REMAINING

PUSHBUTTONS

DOWN upP START  STOP

YOSNIS FHNSSINd

ayvog
d
0

1INJ¥ID_Q3LNIY

AVI3Y WNOLLd

]-_____.-_____-._--_d

318Y) Q3aT3IHS

z8 18 aan _
@ on Nug
WON _
2002 noa —
1

30 mafqax
AONENDIA ok 1 2 g
TOVA  on [ — - X
Aot M) I N N
z |
¥

T

HONOYL TOYLINOD  :NOILVOOT

e ﬂl_ ﬂ I — Iml nll J
7] ) h
L= yoLOW H- fvaa —
& o1 o

Hova ”zo_._.<oo._L — WNOLLOS  :NOILYOO1 —
NN NN N EINEE N N S .

3ANA AON3NDIUS FIBVINVA

¥OLON
%007 ¥00d

[— ==

q38/9480
ne/o¥0

L

5007 X00INN
SUOLVILOVONNTHL

LED PRINTED CIRCUIT BOARD

FLUSH PRE—

[0JO!
FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

INOY¥4 dOL ¢

—

L

IIIIIIIIIIIIJ

= l

171

Part # 8533-104-001 8/21




SWD T-350-39 V4 Diagram

ZHOS ‘Hdl “>QMN NWVHOVIA ONIHIM

X = —X¥A~6£—"XOSESNM
SHOLVNIOV AYZ ‘IANA 3N ‘SSIMXI
AOSZ 10 NOIS3A HOviS #0Z

1

IIIIIIIIIIIIJ
HOLIMS A3X

— — NV4O0dd
¥d100—-806—90G6 N/d — SoorwAdy —
Qldvy
<
I q [
I N N N S S S S .- d —
— s e —
I ; I =101 Ly e |
bl — /o - © H —
0% 311 2 % a
I | | & : € 503 I
[ooA SORH 3 \ 8 2 E
— YINYOISNVIL " — ¢ W © o
l : 2 l
NENVENG] NMOQ—d3Ls 3 o . (- 3= g
1iNo¥I0 — MN — Lo . ww a
woaw e L A — L Mﬁ- o H_ _H £ —
2 3sn4 =1 2% - | 22 g 5
& dwv £, w1 3 3| | <[ 1L oyt om @
= | e S| < 23 z "
3 E] - | | SE [<] g 2
0 14[C0o | @ 27 E nm
z 1 [} o @ _W
mm N._ﬂ w w. — =TT > 2 5 2
:.m..:c._ alo 9% 1 7|ﬂm‘”_~z © a3 ° g nw a
= W 0 [O Ofmmymm T cld | 1 > a
£3 a9 [o ot | = 1 % BE
© Woo [0 O T It iA a
— = H — a
~ 11 o — — / —
LI \ — IX Mz ZX —
Qv YINYOISNVHL — —
QL / T0MINOD o
N I S
a T8 [ A =}
- R nocz  A00Z — — W @ 5 —
T N, g
— — a/na — — .Dln mm —
T/ BE/E 5 N
& ¥OSNIS JUNSSIAd g @ w3
2
_ 235 _ I o = ° |
2 E oy 58
@u/58 omz 2 = MA = O
e, Oz & — a < P
° v~z © Y ~g
28 § (gs {38
. | _
4 Lels
HON
N LB ] m
TII/ TR | Hooa —
e i
HOLIMS
_ )
HOLOW
RN [T 207 ¥00a
. = 2 I l
i PN NN I S . 30404—0 WNIXYA ¥Od4 IN3NLSANaY s |8
e o - 3480 JONGNOR TaRVA 5 #ooa
B | B [ MElR  Lon GEE]
MON| s o 18/540 HOLIMS
L ® - i ~oa “ noa jtsd)
ATIVA
— a—  yoon Hl NV — "l B o — — o —
o1— u SN[z on SHOIVNLOVONEIHL )
. INOY4 dOL  *NOILVOO1
MOVE  INOLLYOO1 _ WOLLO8  NOILYOOT w8 oo I y
I L e — W w Unxlu.— AN N S N N T T N T T . -

Part # 8533-104-001 8/21

172



SWD T-350-39 V4 Schematic

(4 (4
/HOS HdL A0%C OILVNIHOS
X —X¥A~BE—"XOSESNM ng/ x4
R W Vo T ] e
aal i
¥d100—-806—9056 N/d Mm«qu 5=7d THMA 6=td T=cg—T3x 90dd
8-7d THA  8-¢d ﬂmL.
—
e - S 0 T2 o -
e o [EZd A G-td e 5 90 2T ey N TYWION
o v-7d LHM ¥-€d EETE HOLIAS HOLIMS A3M
W [T [HA ___€-td = SIS, vy WYN90d
c2-Ld LHM 2-Ed o 8-Cd  oan BRI /3INVAQY
T-Zd [HA T-td >0 HOIH g Idvy
WO3d g e n_v e - 34 LHM
D
=
—2d a3
o)
2 Slz=ra A Z€ed|  © €-2d
T3e/yE 9-0d| o = = v=2d IHA anion (3
< o< Sg_S-ted aa
SNOILI3NNDD RERVRHRALE pelp= A e
JA/ND 3A/N3E 1-81d nig  1-€ed
e Q T3A/NS = 1
3A/ND
»
IATWA W 11-ry Mo
NIV A o ~ m
AINIOISNYAL 2 9002 R
SET = a = NADG-g3Ls | [HHA Aot IARIT o
T 3NTYA | IAM AININOINA
R BN =714 €-91d_0d0/IFA _ 6-8d I=7d T3 NI§ Ave| 3 ] o JIEYIHYA @
1 7-91d _T3A/03d __Z-8d 9-Zd T NI A€ ™3 Ty N AT
2 3NTYA S-6ld = [9-91d odn/a3y  9-8d S-Zd 13k 10 AEZ| 3 Waa SOLOW
¥3LYM a0 = =7d T AET 2 THM 30H04-9 WNNIXY
RETSR YV 739 = [¥-91d_G39/IAR__¥-8d : WOT  SIW 2 n @] . ¥03 ININLSNPaY
=31 (39/990  €=8d =74 039 Ave INNA AONINOFIS F1BVIIVA
% 3INTYA _|ulmﬂ. - <] <
¥3LYAM LOH fm [e91d na/o80  2-8d al = ._wdzmuH
[T=9Td  T3A/Ngd  1-8d|
LaaaanJ -
REL et 530 T-61d m e "Izmm Hﬁ\mu
v=02d g v-12d T=bd 33/ 1HR
d3lvm LOH 8 [Fozd  igm FiEq] 5=vd 9d0 R 2
2 u>n_zuw_“l Aol
— SIW
e M_mﬂuﬂ T33/IHR S-71d AE Ry SETN A e
s007 ¥00a [ACEREN _ 13A Woa
STd 530 | 0w - na
307NN 21d W HOLIMS
2# J0LYNLIVOWIIHL ol Houas X[ aavoLv wooa
T r% Aa/590 S|aavo wme ~
T# §OLYNLOVOWNIHL G = o
HOLIMS O ) o
a3s070 ¥000 | JINAIOISNYAL ] g
ur| =1 T0¥LNDOD = ]
HILIMS @3X007 00 m > ) ~
rEsE 2x 21 nasia T
Av2 I
NI¥ AvS . NIJ AvS ¢ [ T1jAoo2 g
~ b2 v hd I
gL G109 — 19 Ave 39 Ave a3d] ST [a3a] aoxg 1x 17 AOEZ QoM ToL
Y3IN3L40S d100 — 23 _ TINDYID _
8nL 10H — LH -~
dv0S 10H — ¢H E\I.L._

173

Part # 8533-104-001 8/21




Notes

174 Part # 8533-104-001 8/21



